
RUNNING FLOOR II® DXE

PARTS CATALOG

©2024 KEITH Manufacturing Co. All Rights Reserved. KEITH, KEITH logo and WALKING FLOOR are registered trademarks of KEITH ©2024 KEITH Manufacturing Co. All Rights Reserved. KEITH, KEITH logo and WALKING FLOOR are registered trademarks of KEITH 
Manufacturing Co. Equipment manufactured by KEITH Manufacturing Co. is protected by numerous patents both domestic and foreign.Manufacturing Co. Equipment manufactured by KEITH Manufacturing Co. is protected by numerous patents both domestic and foreign.

6824808

KEITH Manufacturing Co.
www.KeithWalkingFloor.com
World Headquarters
Toll-Free: 800-547-6161
Phone: +1-541-475-3802

DOC06273   Rev. HReleased: 2024-02-27

Original Instructions



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             i	 DOC06273  Rev H

Table of Contents
Contact Information - KEITH Manufacturing Co.� ii
Service Information� iii
Safety Decals� 1
Drive Frame Styles� 3
Drive Frame & Related Components� 4
Drive Leveling / Installation Reference� 6
Cross-Drive Support Assemblies� 7
Cross-Drive Shoe Variations� 8
Cross-Drive Assembly� 9
Cross-Drive Assembly (V-Floor)� 11
Hydraulic Tubes & Fittings� 13

DXE Left or Right Side Controls - Manual Control Valve 	 14
DXE Left or Right Side Controls - Manual Control Valve with Restrictor Valves	 15
DXE - Electric Control Valve	 16
DXE - Electric Control Valve with Restrictor Valves	 17
DXE Left or Right Side Controls & Electric Controls Table	 18
DXE V9 - Electric Controls	 19
DXE V9 - Electric Controls Table	 20
Hydraulic Fittings Chart	 21

Cylinder Assembly - ORFS (Post Jan. 2020)� 22
Cylinder Assembly - JIC (Pre Jan. 2020)� 24
Check Valve Assembly� 26
Adapter Block Assembly� 28
Restrictor Valve Assembly� 30
One-Way Restrictor Valve Assembly� 32
Adjustable Restrictor Valve Assembly� 34
Switching Valve Assembly (Nov 2014 - Present) � 36
Threaded Rod Assembly� 38
Switching Valve Assembly (Apr 2013 - Nov 2014)� 40
Switching Valve Assembly (Aug 2008 - Apr 2013)� 42
Control Valve (Load/Unload) Assembly - Manual & Handle Assembly� 44
Control Valve (Load/Unload) Assembly - Electric/Manual (Jan 2022 - Present)� 46
Control Valve (Load/Unload) Assembly - Electric/Manual (Mar 2000 - Jan 2022)� 48
Pilot Operated Control Valve (Load/Unload) Assembly - Electric/Manual� 50
Ball Valve (On/Off) Assembly JIC - Manual� 52
Ball Valve (On/Off) Assembly - Manual / Electric� 54
Tube Clamps� 56
Handle Assemblies & Support Guide Assemblies� 58
Front Shield Assembly� 60



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             ii	 DOC06273  Rev H

Contact Information - KEITH Manufacturing Co.

World Headquarters - USA
401 NW Adler St.
Madras, OR 97741
Toll-Free: 800-547-6161
Phone: +1-541-475-3802
Email: Sales@KeithWalkingFloor.com

Europe
Barneveld, The Netherlands
Phone: +31-342-422007
Email: EuroSales@KeithWalkingFloor.com

Canada
Brantford, ON
Phone: +1-519-756-9178
Email: CanadaSales@KeithWalkingFloor.com

México
Guadalajara, Jal.
Phone: +52-333-616-5079
Email: KMC_Mexico@KeithWalkingFloor.com

Australia
Waverley Gardens, VIC
Phone: +61-3-9562-2190
Email: AUSales@KeithWalkingFloor.com

Not all parts or services available in all regions. Some components may only be sold assembled or in kits. 
Contact your regional office for information on available parts and services. 



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             iii	 DOC06273  Rev H

Service Information

•	 Use hydraulic oil or Vaseline to lubricate seals.  Do NOT use grease.
•	 Do NOT use Teflon tape on any hydraulic components.
•	 When welding, ground specifically to what you are welding on, otherwise it can short across 

component assemblies damaging seals and gaskets.
•	 KEITH sells flow meters, pressure testers for troubleshooting and several tools to aid in rebuilding 

components and drives.

KEITH Mfg. fabricates many standard drive systems, included in this parts catalog, and also fabricates 
custom drive systems, too numerous to include, therefore KEITH requires the following information from 
your drive system to ensure we provide you with most accurate information. Please have the following 
information readily available before contacting KEITH for support:
•	 Model Number (Located on the Serial Plate of the drive unit)
•	 Serial Number (Located on the Serial Plate on the drive unit)
•	 Quantity & length of floor slats
•	 Vehicle make and unit installer



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             1	 DOC06273  Rev H

Safety Decals

Safety Decal 
Placement 
Guide #’s 84

80
43

19

84
80

43
21

84
80

43
20

84
80

43
22

84
80

43
23

Old - 2019 
(Worded)

2020 - Future 
(Wordless)

Decal 
Kit #'s

R
FI

I M
C

V 
LH

 K
it 

#8
48

04
33

1

R
FI

I M
C

V 
D

X 
 R

H
 

Ki
t #

84
80

43
33

R
FI

I M
C

V 
D

XE
 R

H
 

Ki
t #

84
80

43
32

KF
D

 &
 R

FI
I E

C
V 

LH
 

Ki
t #

84
80

43
34

KF
D

 &
 R

FI
I E

C
V 

R
H

 
Ki

t #
84

80
43

35

1 84804311 1 1 1 1 1

2 84804312 4 4 4 4 4

3 84804313 2 2 2 2 2

4 84804314 2 2 2 2 2

5 84804315 2 2 2 2 2

6 84804316 2 2 2 2 2

7 84804317 1 1 1 1 1

8 84804318 1 1 1 1 1



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             2	 DOC06273  Rev H

Safety Decals

Safety Decal 
Placement 
Guide #’s 84

80
43

19

84
80

43
21

84
80

43
20

84
80

43
22

84
80

43
23

Old - 2019 
(Worded)

2020 - Future 
(Wordless)

Decal 
Kit #'s

R
FI

I M
C

V 
LH

 K
it 

#8
48

04
33

1

R
FI

I M
C

V 
D

X 
 R

H
 

Ki
t #

84
80

43
33

R
FI

I M
C

V 
D

XE
 R

H
 

Ki
t #

84
80

43
32

KF
D

 &
 R

FI
I E

C
V 

LH
 

Ki
t #

84
80

43
34

KF
D

 &
 R

FI
I E

C
V 

R
H

 
Ki

t #
84

80
43

35

20 84804129 1 1 1 1 1

Controls on 
Left Side of  
Truck/Trailer

22 84804131 1

Controls on 
Right Side of 
Truck/Trailer

23 84803906 1

Controls on 
Right Side of 
Truck/Trailer

24 84804130 1

Controls on 
Left Side of 
Truck/Trailer

25 84803904 1

Controls on 
Right Side of 
Truck/Trailer

26 84803905 1



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             3	 DOC06273  Rev H

Drive Frame Styles



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             4	 DOC06273  Rev H

Drive Frame & Related Components

9
7

8

Bottom View

6

7

5

4
3

Top View

Cross-Drive Supports
(sold separately)

Bolts going into 
aluminum nut bar 
require anti-seize 

LB8060



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             5	 DOC06273  Rev H

Drive Frame & Related Components

ID# Qty SAE
Part #

Metric
Part # Description

- - - (1) - (1) Drive Frame Assembly (Includes items 1-16)

1(1) 1 - - Drive Frame Steel

2 (1) (2) 2 w/frame w/frame Channel Formed 4”x2 1/4”x3/16”

3 (1)

2 01253701 01253702 Nut Bar Cylinder Mount 4.5” Cylinder Centers

2 01173101 01173102 Nut Bar Cylinder Mount 5.0” Cylinder Centers

2 01253801 01253802 Nut Bar Cylinder Mount 6.0” Cylinder Centers

2 05181401 05181402 Nut Bar Cylinder Mount 10.0" Cylinder Centers

2 05047001 05047002 Nut Bar Cylinder Mount 10.5" Cylinder Centers

4

4 86419500 87004530 Bolt Hex (GR5 1/4”x2 1/4”, GR8.8 M6 x 1 x 60) (3.0” Cyl)

4 86420500 87004570 Bolt Hex (GR5 1/4”x2 3/4”, GR8.8 M6 x 1 x 70) (3.5” Cyl)

4 86420500 87004570 Bolt Hex (GR5 1/4”x2 3/4” ,GR8.8 M6 x 1 x 70) (4.0” Cyl)

5 4 86626000 87100500 Hex Nut Nylock (1/4”, M6 x 1) Zinc

6

12 86466500 87016650 Bolt Hex (GR8 5/8”x2 3/4”, 10.9 M16 x 2 x 65) (3.0” Cyl)

12 86467000 87016700 Bolt Hex (GR8 5/8”x3”, 10.9 M16 x 2 x 70) (3.5” Cyl)

12 86466000 87016700 Bolt Hex (GR8 5/8”x2-1/2”, 10.9 M16 x 2 x 70) (4.0” Cyl)

7 24 86559000 87078000 Washer Lock (5/8”, M16)

8

12 86464500 87016500 Bolt Hex (GR8 5/8”x2”, 10.9 M16 x 2 x 50) (3.0” Cyl)

12 86465500 87016520 Bolt Hex (GR8 5/8”x2 1/4”, 10.9 M16 x 2 x 55) (3.5” Cyl)

12 86464500 87016520 Bolt Hex (GR8 5/8”x2”, 10.9 M16 x 2 x 55) (4.0” Cyl)

9 12 86632000 87103000 Nut Hex (5/8”, M16 x 2)

(1) Part numbers and descriptions vary based on the drive configuration and application. Drive serial number 
must be provided to determine actual part numbers.

(2) Formed Channels are included with frame. In many applications they are non-removable.

Longer bolts (#6 & #8) may 
be required for thicker 

Aluminum frames!



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             6	 DOC06273  Rev H

Drive Leveling / Installation Reference

Bearing          Tube
- Cross-Drive Support -

Rail        Crossmember
- Trailer Frame -

Frame                   Crossmember
- Drive Assembly -

Wear Bearings 
Under Flooring Sub-DeckStraight Edge

- Cross-Drive -
Tube		  Shoe

Spacers “X”
(If Needed)

H    (T+B)

H = Bottom of cross-drive tube to top of 
trailer frame rail
T+B = Height of Bearing + Tube
X = H - (T+B) 
X = Height of spacers required.  Select 
closest height Cross-Drive Supports (T+B) 
then shim up with washers if needed to 
match dimension H +0” / -1/16”



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             7	 DOC06273  Rev H

Cross-Drive Support Assemblies

Cross-Drive Support Assemblies

ID # Qty ‘A’
Part #

‘B’
Part #

‘B’
Part #

‘B’
Part # Description

- (1) 2 06040301 03467804 03837901 04718601 Cross-Drive Support Assembly (Includes 
items 11-17)

T+B - 3/4” 
[19 mm]

1-1/2” 
[40 mm]

2-1/4” 
[57 mm]

2-3/4” 
[73 mm]

Combined Height of Tube & Bearing 
(#11+#12)

11(1) 1

06040201 - - - Bar AL 1/2”x2”x45”

- 03467702 - - Tube ST 1-1/4”x1-1/4”x45”

- - 03838001 - Tube ST 2”x1-1/2”x45”

- - - 04718501 Tube ST 2-1/2”x1-1/2”x45”

12(1) 1 03453901 Bearing Strip UHMW 1/4”x1-1/2”x42-1/2”

13 13 86528150 Rivet (3/16”x1/2”)

14 2 87008520 Bolt Hex (M10 x 1.5 x 40)

15 4 87076000 Washer Flat (M10) (1.6 mm Spacer “X”)

16 2 87102000 Nut Hex Nylock (M10 x 1.5)
(1) Part numbers and descriptions vary based on the drive configuration and application. Drive serial number or 
measurements from drive installed in trailer must be provided to determine actual part numbers.

16

15

14

11

12

13

16

15

14

11

12

13 SpacerSpacer

‘B’
Tube 
Style

‘A’
Flat Bar 

Style



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             8	 DOC06273  Rev H

Cross-Drive Shoe Variations

Standard Shoes

Long Shoes

Nut Bar Shoes

Bolts going into 
aluminum nut bar 
require anti-seize 

LB8060



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             9	 DOC06273  Rev H

Cross-Drive Assembly

Nut Bar Shoes

2
1

3
9

10
2

   6
  7
8

Long Shoes21

3

2

      6
   7
8

14

Standard Shoes

3

1

2

   6
 7
8

13

2

4 5



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             10	 DOC06273  Rev H

Cross-Drive Assembly

ID # Qty 3.0”
Part #

3.5”
Part # Description #Slats Slat

Centers
1(1) - 06786401 06823403 Cross-Drive Set (includes 2-5) 24 97mm

2(1) 2 06786402 06823401 Cross-Drive  #1 & #3

3(1) 1 06786403 06823402 Cross-Drive #2 

1(1) - 06823203 06823503 Cross-Drive Set (includes 2-5) 21 110mm

2(1) 2 06823201 06823501 Cross-Drive  #1 & #3

3(1) 1 06823202 06823502 Cross-Drive #2 

1(1) - 06823303 06823603 Cross-Drive Set (includes 2-5) 21 112mm

2(1) 2 06823201 06823601 Cross-Drive  #1 & #3

3(1) 1 06823202 06823602 Cross-Drive #2 

1(1) - 06495003 06823703 Cross-Drive Set (includes 2-5) V-18 5.00"

2(1) 2 06495001 06823701 Cross-Drive  #1 & #3

3(1) 1 06495002 06823702 Cross-Drive #2 

1(1) - 06495103 06823803 Cross-Drive Set, Nut Bar Shoes (includes 2-5) V-18 5.25"

2(1) 2 06495101 06823801 Cross-Drive  #1 & #3

3(1) 1 06495102 06823802 Cross-Drive #2 

4 1/XDR 03024502 08053302 Upper Threaded Weld On Clamp

5 1/XDR 03024402 08053202 Upper Smooth Weld On Clamp 

6 6 03910501 03910601 Lower Smooth Cross-Drive Clamp

7 12 86559090 Washer 5/8” Nordlock (2 PCS=1)

8 12 87017880 87018510 Bolt Hex Patchloc (M16x100mm, M16x120mm) CL10.9

9 1/slat 05755202 Nut Bar

10 1/slat 86651450 Roll Pin 1/4”X1-1/2” ZINC

13 1/slat 03005501 Short Drive Shoe 14” 3 Hole (Standard)

13 1/slat 04213901 Short Drive Shoe 15” 4 Hole (Standard)

14 1/slat 03719001 Long Drive Shoe 43” 3 Hole

14 1/slat 07690601 03005701 Long Drive Shoe 43” 4 Hole 3/8” 5/16” holes, No Holes
(1) Part numbers and descriptions vary based on drive configuration and application. Drive serial number must be provided 
to determine actual part numbers.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             11	 DOC06273  Rev H

Cross-Drive Assembly (V-Floor)

Integrated V-Floor
Long Drive Shoe

11

9
10 2

3

1

2

4 & 5 6
7
8

15
16

12



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             12	 DOC06273  Rev H

Cross-Drive Assembly (V-Floor)

ID # Qty 3.0” SAE
Part #

3.0”
METRIC

3.5” SAE
Part #

3.5”
METRIC Description

1 (1) - 06039001 06039007 05981601 05981616 Cross-Drive Assy V-9 10.0” SC (Includes items 2-5)
2 2 06039002 06039008 05981602 05981617 Cross-Drive #1 & #3
3 1 06039003 06039009 05981603 05981618 Cross-Drive #2
4 1/XDR 03024501 03024502 03024601 03024602 Upper Threaded Weld On Clamp
5 1/XDR 03024401 03024402 03024701 03024702 Upper Smooth Weld On Clamp 

1 (1) - 05981101 05981107 05979801 05979804 Cross-Drive Assy V-9 10.5” SC  (Includes items 2-5)
2 2 05981102 05981108 05979802 05979805 Cross-Drive #1 & #3
3 1 05981103 05981109 05979803 05979806 Cross-Drive #2
4 1/XDR 03024501 03024502 03024601 03024602 Upper Threaded Weld On Clamp
5 1/XDR 03024401 03024402 03024701 03024702 Upper Smooth Weld On Clamp 
6 6 03910501 03910601 Lower Smooth Cross Drive Clamp
7 12 86559090 Washer Nord-Lock M16 (2 PCS=1)

8 12

86470010 - - - Bolt Hex GR8 ZN Patch 5/8-11 X 4”
- 87017880 - - Bolt Hex 10.9 16mmX100mm Patch
- - 86470510 - Bolt Hex GR8 ZN Patch 5/8-11 X 4-1/2”
- - - 87018510 Bolt Hex 10.9 16mmX120mm Patch

9 2/slat 05979701 Aluminum Drive Channel Nut Bar
10 1/bar 86651405 1/4" x 5/8" Roll Pin

11

1/slat 06341401 Drive Channel Aluminum 10.0” SC
1/slat 06191601 Drive Channel Aluminum 10.5” SC
1/slat 10029801 Drive Channel Aluminum 11.5” SC
1/slat 06006201 Drive Channel Steel 10.0” SC
1/slat 05977701 Drive Channel Steel 10.5” SC
1/slat 09884001 Drive Channel Steel 11.5” SC

12(1) 1/slat 05977601 V-Floor Long Drive Shoe, 9 Hole
15 18/slat 86555000 3/8" Nord-lock Washer (2 PCS=1)
16 18/slat 86439521 3/8"x 2" Hex Bolts, Grade 8 with Patchlock
(1) Part numbers and descriptions vary based on the drive configuration and application. Drive serial number 
must be provided to determine actual part numbers.  Some shoes #12 will require (2) shim washers 
(86552520 Flat Washer 5/16”X1”X1/8”) under them for proper installation.  



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             13	 DOC06273  Rev H

Hydraulic Tubes & Fittings
KEITH Mfg. fabricates many standard drive systems, included in this parts catalog, and also fabricates 
custom drive systems, too numerous to include, therefore KEITH requires the following information from 
your drive system to ensure we provide you with most accurate information. Please have the following 
information readily available before contacting KEITH for support:
•	 Model Number (Located on the Serial Plate of the drive unit)
•	 Serial Number (Located on the Serial Plate on the drive unit)
•	 Quantity & length of floor slats
•	 Vehicle make and unit installer

Service Information
•	 Use hydraulic oil or Vaseline to lubricate seals.  Do NOT use grease.
•	 Do NOT use Teflon tape on any hydraulic components.
•	 Use the following chart for tightening tubes and fittings.

Sizes Tubes Swivel Nuts or Hoses
-6 JIC 2  FFWR 1-1/2  FFWR

-8 JIC 2  FFWR 1-1/2  FFWR

-12  JIC 1-1/2  FFWR 1-1/4  FFWR

-16  JIC 1-1/2  FFWR 1  FFWR

-12  ORFS 1/2  FFWR 1/2  FFWR

-16  ORFS 1/2  FFWR 1/2  FFWR
•	 FFWR (Flats From Wrench Resistance)
•	 JIC (Joint Industry Council, 37° flare seating surface)
•	 ORFS (O-Ring Face Seal)



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             14	 DOC06273  Rev H

DXE Left or Right Side Controls - Manual Control Valve 

Hydraulic Tubes & Fittings for
KRFII-DX-Euro Manual Control Valve

68574 b

1
2

3

52

61

65 & 69

Adaptor Block

Check Valves

60

66

60 57

Check Valves Adaptor Block61

65 & 69

Switching Valve

54
55 Control Valve

Handle & Mount

Control Valve

58
59

56

62

On/Off Ball Valve
Handle & Mount

53

62

61

61

62

62

53

57

55

58

59

56

54

52

66

69

69

60

60

Switching
Valve

Adapter
Block

Adapter
Block

Check
Valves

Check
Valves

On/Off
Ball Valve

Control
Valve

On/Off Ball Valve
Handle & Mount

Control Valve
Handle & Mount

On/Off
Ball Valve

65

65

68

68

6873403

58

53

54

59

52

62

61

56

81
75

71

70

57

61 62

55

Control Valve 
(manual)

Switching 
Valve

On/Off Ball Valve
(manual/elec)

Cylinders 
x3

1
2

3

83

76
76

77

Adapter 
Block

Check 
Valves

83

72
76 76

77

76

Adapter 
Block

Check 
Valves

Rear

Front

Tubes
Fittings

Components



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             15	 DOC06273  Rev H

DXE Left or Right Side Controls - Manual Control Valve with Restrictor Valves

6873407

58

53

71

70

54R

59

52

62

61

56R

Restrictor 
Valves

75

57R

61

62

55R

Control Valve 
(manual)

Switching 
Valve

On/Off Ball Valve
(manual/elec)

Cylinders 
x3

1
2

3

Rear

Front

83

76
76

77

Adapter 
Block

Check 
Valves

83

72
76

76

77

76

Adapter 
Block

Check 
Valves

Tubes
Fittings

Components



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             16	 DOC06273  Rev H

DXE - Electric Control Valve

6873404

58

59

61

62

61
62

71

70

Switching 
Valve

On/Off Ball Valve
(manual/elec)

E57

E56

E52
Cylinders 

x3

54

53

Control Valve 
(electric)

74

1
2

3

74

80

76
76

Adapter 
Block

Check 
Valves

74

7676

80

Adapter 
Block

Check 
Valves

Rear

Front

Tubes
Fittings

Components



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             17	 DOC06273  Rev H

DXE - Electric Control Valve with Restrictor Valves

6873408

58

59

61R

62

61R

62

71

70

Switching 
Valve

On/Off Ball Valve
(manual/elec)

E57

E56

E52 Cylinders 
x3

54

53

Control Valve 
(electric)

74

1
2

3

74

80

74

76

76

Check 
Valves

Adapter 
Block

Restrictor 
Valve

74

7676

80

Adapter 
Block

Check 
Valves

Restrictor 
Valve

74

Rear

Front

Tubes
Fittings

Components



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             18	 DOC06273  Rev H

DXE Left or Right Side Controls & Electric Controls Table

ID #

M
an

ua
l C

V

M
an

ua
l C

V 
w

/
R

es
tr

ic
to

rs

El
ec

tr
ic

 C
V

El
ec

tr
ic

 C
V 

w
/

R
es

tr
ic

to
rs

Description 

H
YD

R
A

U
LI

C
 T

U
B

ES

52 1 1 #52 Tube - Control Valve to Front Check Valve 2
E52 1 1 #E52 Tube - Control Valve to Front Adapter Block 3
53 1 1 1 1 #53 Tube - Control Valve to Rear Adapter Block 1
54 1 2 2 #54 Tube - Control Valve to Switching Valve Front CYL

54R 1 #54R Tube - Control Valve to Front Restrictor Valve
55 1 #55 Tube - Control Valve to Switching Valve Rear CYL

55R 1 #55R Tube - Control Valve to Rear Restrictor Valve
56 1 #56 Tube - Front Check Valve 1 to Switching Valve Front CYL

56R 1 #56R Tube - Front Check Valve 1 to Front Restrictor Valve
E56 1 1 #E56 Tube - Front Check Valve 1 to Control Valve
57 1 #57 Tube - Rear Check Valve 3 to Switching Valve Rear CYL

57R 1 #57R Tube - Rear Check Valve 3 to Rear Restrictor Valve
E57 1 1 #E57 Tube - Rear Check Valve 3 to Control Valve
58 1 1 1 1 #58 Tube - Switching Valve PUMP to Ball Valve
59 1 1 1 1 #59 Tube - Switching Valve RES to Ball Valve
61 2 2 2 #61 Tube - Check Valve to Check Valve

61R 2 #61R Tube - Check Valve 2 to Restrictor Valve
62 2 2 2 2 #62 Tube - Check Valve 2 to Adapter Block

FI
TT

IN
G

S

70 1 1 1 1 Elbow: 16 Male JIC - 16 Male ORB
71 1 1 1 1 Elbow: 12 Male JIC - 16 Male ORB
72 1 1 Elbow: 12 Male JIC - 12 Male ORB
74 4 6 Elbow: 12 Male JIC - 12 Female JIC
75 2 2 Sweep Elbow: 12 Male JIC - 12 Female JIC
76 7 7 8 8 Straight: 12 Male JIC - 12 Male ORB
77 2 2 Long Straight: 12 Male JIC - 12 Male ORB
80 2 2 Run Tee: 12 Male JIC - 12 Male ORB - 12 Male JIC
81 2 Run Tee: 12 Male JIC - 12 Female JIC- 12 Male JIC
83 2 2 Branch Tee: 12 Male JIC - 12 Male JIC- 12 Female JIC



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             19	 DOC06273  Rev H

DXE V9 - Electric Controls

6832308

58 59

61R

62

61R

62

Switching 
Valve Restrictor 

Valve

Restrictor 
Valve

On/Off Ball Valve
(manual/elec)

E57

E56

E52

74

Cylinders 
x3

55
54

53

Control Valve 
(electric)

1

2

3

74

80

76

76

Check 
Valves

Adapter 
Block

Restrictor 
Valve

80

76

76

74

70
71 87 84

Adapter 
Block

Check 
Valves

Restrictor 
Valve

74

Rear

Front

Tubes
Fittings

Components
Hydraulic Tubes & Fittings for

KRFII-DX-Euro Manual Control Valve
w/Restrictor Valves

68574c

52

61
69

Adaptor
Block

Check
Valves

66
Restrictor

Valves

Check
Valves

61

69

57 R

Switching
Valve

Control
Valve

58

59

53

53

56R

61

62

62

On/Off
Ball Valve

Adaptor
Block

On/Off Ball Valve
Handle & Mount

Control Valve
Handle & Mount

68

65

65

68



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             20	 DOC06273  Rev H

Hydraulic Fittings Chart

84687900
84687700

84672000
84671900

84683600
84683700

84688460
84688450

84691960
84691970
84691950

84690800

84692060

84690300

84692260

84672700
84686100

84685010
84685000

84683100
84683200

84688600

84690950

84691800
84691700
84691500Hydraulic Tubes & Fittings

ID# Qty DESCRIPTION

50 24 BOLT SOCKET HEAD 8MMX110MM

51 24 WASHER LOCK HIGH COLLAR 5/16" ZINC

52-1 1 HYDRAULIC TUBE ASSEMBLY, #52-1

52-2 1 HYDRAULIC TUBE ASSEMBLY, #52-2

53-1 1 HYDRAULIC TUBE ASSEMBLY, #53-1

53-2 1 HYDRAULIC TUBE ASSEMBLY, #53-2

54 1 HYDRAULIC TUBE ASSEMBLY, #54

55 1 HYDRAULIC TUBE ASSEMBLY, #55

56-1 1 HYDRAULIC TUBE ASSEMBLY, #56-1

56-2 1 HYDRAULIC TUBE ASSEMBLY, #56-2

57-1 1 HYDRAULIC TUBE ASSEMBLY, #57-1

57-2 1 HYDRAULIC TUBE ASSEMBLY, #57-2

58 1 HYDRAULIC TUBE ASSEMBLY, #58

59 1 HYDRAULIC TUBE ASSEMBLY, #59

61 2 #61 TUBE ASSEMBLY, 5.00" CC, FLARED ENDS

62 2 #62 TUBE, ASSEMBLY OF THE  J-TUBE, 5.00" CC

63 8 Hex Bolt - M6 x 1 x 40

64 4 BOLT HEX GR8.8 6MMx55MM

65 4 NUT HEX NYLOCK 6mm

66 4 PLATE WELD STW-03 M6 X 1

67 6 COVER PLATE  COP-03

68 4 CLAMP  1" TUBE 3100-PP

69 8 CLAMP 3/4" TUBE 3190-PP 

70 2 12 R6X-S SWIVEL RUN TEE MJIC X FJIC X MJIC

71 4 12 HTX-S HYD UNION MJIC X MJIC

72 2 12 S6X-S SWIVEL BRANCH TEE MJIC X MJIC X FJIC

73 2 12 FF5OX-S LONG STRAIGHT CONN. MJIC X LONG O-RING

74 8 12 F5OX-S STRAIGHT THREAD CONNECTOR MJIC X M O-RING

75 2 12 39T3-S SWEPT ELBOW MJIC X 90 FJIC

Do NOT use teflon tape on fittings!

DXE V9 - Electric Controls Table

ID #
El

ec
tr

ic
 C

V 
w

/
R

es
tr

ic
to

rs
Description 

H
YD

R
A

U
LI

C
 T

U
B

ES

E52 1 #E52 Tube - Control Valve to Front Adapter Block 3

53 1 #53 Tube - Control Valve to Rear Adapter Block 1

54 1 #54 Tube - Control Valve to Switching Valve Front CYL

55 1 #55 Tube - Control Valve to Switching Valve Rear CYL

E56 1 #E56 Tube - Front Check Valve 1 to Control Valve

E57 1 #E57 Tube - Rear Check Valve 3 to Control Valve

58 1 #58 Tube - Switching Valve PUMP to Ball Valve

59 1 #59 Tube - Switching Valve RES to Ball Valve

61R 2 #61R Tube - Check Valve 2 to Restrictor Valve

62 2 #62 Tube - Check Valve 2 to Adapter Block

FI
TT

IN
G

S

70 1 Elbow: 16 Male JIC - 16 Male ORB

71 1 Elbow: 12 Male JIC - 16 Male ORB

74 6 Elbow: 12 Male JIC - 12 Female JIC

76 8 Straight: 12 Male JIC - 12 Male ORB

80 2 Run Tee: 12 Male JIC - 12 Male ORB - 12 Male JIC

84 1 45 Elbow: 16 Male JIC - 16 Male ORB

87 1 45 Elbow: 16 Male JIC - 16 Female JIC

Profiles vary based on drive configuration.
Drive serial number must be provided to determine actual tube part numbers.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             21	 DOC06273  Rev H

Hydraulic Fittings Chart

84687900
84687700

84672000
84671900

84683600
84683700

84688460
84688450

84691960
84691970
84691950

84690800

84692060

84690300

84692260

84672700
84686100

84685010
84685000

84683100
84683200

84688600

84690950

84691800
84691700
84691500Hydraulic Tubes & Fittings

ID# Qty DESCRIPTION

50 24 BOLT SOCKET HEAD 8MMX110MM

51 24 WASHER LOCK HIGH COLLAR 5/16" ZINC

52-1 1 HYDRAULIC TUBE ASSEMBLY, #52-1

52-2 1 HYDRAULIC TUBE ASSEMBLY, #52-2

53-1 1 HYDRAULIC TUBE ASSEMBLY, #53-1

53-2 1 HYDRAULIC TUBE ASSEMBLY, #53-2

54 1 HYDRAULIC TUBE ASSEMBLY, #54

55 1 HYDRAULIC TUBE ASSEMBLY, #55

56-1 1 HYDRAULIC TUBE ASSEMBLY, #56-1

56-2 1 HYDRAULIC TUBE ASSEMBLY, #56-2

57-1 1 HYDRAULIC TUBE ASSEMBLY, #57-1

57-2 1 HYDRAULIC TUBE ASSEMBLY, #57-2

58 1 HYDRAULIC TUBE ASSEMBLY, #58

59 1 HYDRAULIC TUBE ASSEMBLY, #59

61 2 #61 TUBE ASSEMBLY, 5.00" CC, FLARED ENDS

62 2 #62 TUBE, ASSEMBLY OF THE  J-TUBE, 5.00" CC

63 8 Hex Bolt - M6 x 1 x 40

64 4 BOLT HEX GR8.8 6MMx55MM

65 4 NUT HEX NYLOCK 6mm

66 4 PLATE WELD STW-03 M6 X 1

67 6 COVER PLATE  COP-03

68 4 CLAMP  1" TUBE 3100-PP

69 8 CLAMP 3/4" TUBE 3190-PP 

70 2 12 R6X-S SWIVEL RUN TEE MJIC X FJIC X MJIC

71 4 12 HTX-S HYD UNION MJIC X MJIC

72 2 12 S6X-S SWIVEL BRANCH TEE MJIC X MJIC X FJIC

73 2 12 FF5OX-S LONG STRAIGHT CONN. MJIC X LONG O-RING

74 8 12 F5OX-S STRAIGHT THREAD CONNECTOR MJIC X M O-RING

75 2 12 39T3-S SWEPT ELBOW MJIC X 90 FJIC

Do NOT use teflon tape on fittings!



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             22	 DOC06273  Rev H

Cylinder Assembly - ORFS (Post Jan. 2020)
Drive serial number must be provided to determine actual part numbers. 

Piston Assembly

Head Assembly

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

Barrel Pass Ring 
for removing piston 

from barrel

Head Spanner Wrench

Rod Nose Cone for 
head installation

Piston Wrench

TOOLS

23

Cylinder Replacement 
Video Link

Alternate Rod 
End Design

10423501



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             23	 DOC06273  Rev H

Cylinder Assembly - ORFS

ID# Qty 3.0”
Part #

3.5”
Part #

4.0” 
Part # Description

1 - 10423501 10423601 10628601 Cylinder Assembly (Includes items 2-23)
2 (1) 10423301 10423401 10628501 Barrel Assembly - ORFS (Includes items 3-6)
3 1 10423101 10423201 10628401 Barrel Weld Assembly Cylinder (Includes item 3b)

3b 1 02552301 03027101 - Threaded Pad Weld On

4 2 10604901 10634301 Cylinder Cross-Over Tube Assembly - ORFS

5 4 84694048 10 C6LO-S 10-10 MORFS X FORFS Swivel 90 EL - ORFS

6 8 85766640 #10 Trap Seal, Parker 10367

7 (2) 02553201 02553301 10053201 Rod w/Piston & Head Assemblies (Includes items 8-22)
8 1 01791201 09612001 Rod 45 mm w/Block & Plate

9 (1) 03808501 03811001 06321201 Head Assembly (Includes items 10-17)
10 1 06372501 06375501 06811301 Head Cylinder

11 2 84401205 PTFE Wear Ring Rod Cylinder 45 mm (Blue)

12-1 1 84400201 Buffer Seal Rod Cylinder 45 mm

12-2 1 w/Seal Buffer Seal Back-up Rod Cylinder 45 mm

13-1 1 84354200 Seal Rod Cylinder 45 mm

13-2 1 w/Seal Seal Backup Rod Cylinder 45 mm

14 1 84426605 Wiper Rod 45 mm

15 1 84384200 84384600 84385000 O-Ring (232, 236) BUNA 90

16 1 84392400 84392800 84393200 O-Ring Backup (232, 236) BUNA 90

17 1 03812102 03812104 03812106 Lock Wire Square

18 (1) 03808101 03810901 06321101 Piston Assembly (Includes items 19-22)
19 1 02564801 02553601 01334402 Piston Cylinder

20-1 2 84353600 84353800 84352500 Seal Piston Cylinder

20-2 2 w/Seal w/Seal w/Seal Seal Backup Piston Cylinder

21 1 84404600 84404800 84405400 Wear Ring Piston

22 1 86650400 Pin Drive Lock 3/16” x 1/2”

23 4 86654310 Alignment Locating Dowel Pin 10 mm x 20 mm

-(2) - 06528901 06529001 - Seal Kit Cylinder Metric * (Includes items 6, 11-17 & 20-22)
TOOLS

- - 03572201 03572202 03572203 Barrel Pass Ring

- - 06504301 Head Spanner Wrench - for Round Hole Style Head

- - 04190201 Rod Nose Cone (45 mm = 1.772”)

- - 06354201 05808301 - Piston Wrench
(2) Seal kit includes all necessary items required to rebuild the entire cylinder. It does not include items such as the 
Barrel, Tubes & Fittings, Rod, Head or Piston.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             24	 DOC06273  Rev H

Cylinder Assembly - JIC (Pre Jan. 2020)
Drive serial number must be provided to determine actual part numbers.

Piston Assembly

Head Assembly

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

Barrel Pass Ring 
for removing piston 

from barrel
Rod Nose Cone for 

head installation
Piston Wrench

Head Spanner Wrench

TOOLS

Need to include 

previous versions Obsolete
04560801

#4 Straight Tubes

Obsolete Design

04567901



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             25	 DOC06273  Rev H

Cylinder Assembly - JIC
ID# Qty 3.0”

Part #
3.0” Diesel

Part #
3.5”

Part #
4.0”

Part # Description
1 - 04567901 04567903 04568001 09611801 Cylinder Assembly (Includes items 2-23)
2 (1) 04560901 04560901 04561001 09612201 Barrel Assembly (Includes items 3-4)
3 1 04560601 04560701 - Barrel Weld Assembly (Includes item 3b)

3b 1 02552301 03027101 - Threaded Pad Weld On
4 2 09806201 Cross-Over Tube Assembly - (wave style replace straight)
7 (2) 02553201 02553203 02553301 10053201 Rod W/Piston & Head Assembly (Includes items 8-22)
8 1 01791201 9612001 Rod 45 mm W/Block & Plate
9 (1) 03808501 03808503 03811001 06321201 Head Assembly (Includes items 10-17)

10 1 06372501 06372501 06375501 06811301 Head - Round Hole Style
11(1) 2 84401205 PTFE Wear Ring Rod Cylinder 45 mm (Blue)
12-1 1 84400201 Buffer Seal Rod Cylinder 45 mm
12-2 1 w/seal Buffer Seal Back-up Rod Cylinder 45 mm
13-1 1 84354200 Seal Rod Cylinder 45 mm
13-2 1 w/seal Seal Backup Rod Cylinder 45 mm
14 1 84426605 Wiper Rod 45 mm
15 1 84384200 84384210 84384600 84385000 O-Ring Buna 90 (232, 232 Viton, 236, 240)
16 1 84392400 84392410 84392800 84393200 O-Ring Backup Buna 90 (8-232, 232 Viton, 8-236, 240)
17 1 03812102 03812104 03812106 Lock Wire Square
18 (1) 03808101 03810901 06321101 Piston Assembly (Includes items 19-22)
19 1 02564801 02553601 01334402 Piston

20-1 2 84353600 84353800 84352500 Seal Piston
20-2 2 w/seal w/seal w/seal Seal Backup Piston
21 1 84404600 84404800 84405400 Wear Ring Piston
22 1 86650400 Pin Drive Lock 3/16” x 1/2”
23 4 86654310 Alignment Locating Dowel Pin 10 mm x 20 mm
- - - - - - Cylinder Seal Kits (Include items 11-17 & 20-22)

-(2) - - - - 10172801 Seal Kit 4.0” Cylinder
-(2) - - - - 04737101 Seal Kit 4.0” Cylinder 1.772 Rod (Metric) (1993 to Present)

-(2) - 06528901 - - - Seal Kit 3.0” Cylinder SAE (*Serial #0901023 01/05/2009 - 
Present)

-(2) - - 09294201 - - Seal Kit 3.0” Diesel Cylinder 04567903
-(2) - - - 06529001 - Seal Kit 3.5” Cylinder (*Serial #0901033 01/14/2009 - Present)

TOOLS
- - 03572201 03572202 03572203 Barrel Pass Ring
- - 06504301 Head Spanner Wrench - for Round Hole Style Head (post 2009)
- - 04190201 Rod Nose Cone (45 mm = 1.772”)
- - 06354201 05808301 - Piston Wrench

(1) Previous versions of the piston used (1) blue wear ring 84401205 and (1) gray wear ring 84401105 which has now been 
replaced with a second blue wear ring. 
(2) Seal kit includes all necessary items required to rebuild the entire cylinder. It does not include items such as the Barrel, Tubes 
& Fittings, Rod, Head or Piston.
 * As of date on serial number.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             26	 DOC06273  Rev H

Check Valve Assembly

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

Torque 120 ft lbs [163 Nm]
Special Tool Required

(sold separately)

Cylinder Rod

(sold separately)

(sold separately)

(sold separately)

Hydraulic Tube

(sold separately)

Installed w/Tubes & 
Clamp Plate

Torque M8 Bolts 
20 ft lbs [27 Nm]

Check Valve 
Replacement 

Video Link

6520103

66914



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             27	 DOC06273  Rev H

Check Valve Assembly

ID# Qty Standard 
Part #

Diesel 
Part # Description

1 - 06520103 06520111 External Check Valve Assembly (Includes items 2-6, 9-14)
2 1 06602901 Body Check Valve External
3 1 01771101 Plunger Check Valve External
4 1 01766901 Rod Check Valve External
5 1 84453400 Spring Check Valve External Large #B-18273
6 1 03654501 End Cap Check Valve External Threaded
- - 03878101 - External Check Valve Seal Kit (Includes items 9-14)
9 1 06613801 Dust Boot Check Valve External

10 1 84426800 Plunger Wiper Check Valve External
11 1 84352200 Seal Rod 5/8” Check Valve External
12 2 84377800 84377810 122 O-Ring (Buna 90, Viton)
13 2 84387400 84387410 912 O-Ring (Buna 90, Viton)
14 1 84387800 84387810 916 O-Ring (Buna 90, Viton)

Check Valve Related Components

ID# Qty Metric 
Part # Description

15 1 02513002 Top Clamp Check Valve External
16 4 86553001 Washer High Collar Lock 5/16”
17 4 87007493 Bolt Socket Head M8 x 110mm
18 2 84685000 Straight Threaded Connector W/O-Ring 912
19 1 84685010 Long St. Threaded Connector W/O-Ring 912

Tools
ID# Qty Part # Description

- - 08248301 Check Valve 4 Prong Raised End Cap Tool (Nov ‘13 - Present)
- - 08248201 Check Valve 2 Prong Raised End Cap Tool (Jan ‘98 - Nov ‘13)

 

4 Hole 
Raised Cap

2 Prong 
Raised Cap2 Hole 

Raised Cap

4 Prong 
Raised Cap

(Nov ‘13 - Present)(Feb ‘09 - Nov ‘13)



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             28	 DOC06273  Rev H

Adapter Block Assembly

(sold separately)

(sold separately)

(sold separately)

(sold separately) (sold separately)

Hydraulic Tube

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

Cylinder Rod

Installed w/Tubes & 
Clamp Plate

Torque M8 Bolts 
20 ft lbs [27 Nm]

See link for Check Valve 
Replacement Video



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             29	 DOC06273  Rev H

Adapter Block Assembly
ID# Qty Part # Description

7 - 06613503 Adapter Block Assembly (Includes items 8, 12-13)

8 1 06609401 Body Check Valve Adapter Block

- - 03878102 Adaptor Block Seal Kit (Includes items 12-13)

12 2 84377800 122 O-Ring BUNA 90

13 1 84387400 912 O-Ring BUNA 90

Adapter Block Related Components

ID# Qty Metric 
Part # Description

15 1 02513002 Top Clamp Check Valve External
16 4 86553001 Washer High Collar Lock 5/16”

17 4 87007493 Bolt Socket M8 x 110mm

18 - 84685000 Straight Threaded Connector W/O-Ring 912

19 - 84685010 Long St. Threaded Connector W/O-Ring 912



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             30	 DOC06273  Rev H

Restrictor Valve Assembly

RH  06549901 LH  06549902

No Fittings 
06549903

Restrictor Valve Assembly
ID# Qty Part # DESCRIPTION
220 1 6549901 Restrictor Valve Assembly with Fittings

- - - Includes items 256 - 269
221 1 6549902 Restrictor Valve Assembly without Fittings

- - - Includes items 257 - 266
222 1 6549601 Restrictor Valve Body
223 1 3349001 Restrictor Rod End Cap Spring End
224 1 84455400 Spring Danly Yellow
225 1 3348901  Restrictor Rod
226 1 1951901  Restrictor Valve
227 1 3349101 Restrictor Rod End Cap Small End
228 1 84685000 6400-12-12 Straight Connector
229 1 84686100 6402-12-12 Swivel Straight Thread
230 2 84687500 6408-H-8 Hollow Hex Plug
231 2 84387000 908 O-Ring
232 6 84387400 912 O-Ring
233 1 84687700 6408-H-12 Hollow Hex Plug
234 1 84691950 6802-12-12 45° Straight Thread Elbow
235 1 84685000 6400-12-12 Straight Connector

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             31	 DOC06273  Rev H

Restrictor Valve Assembly
ID# Qty Part # Part # Description

- - 06549901 & 02 06549903 Restrictor Valve Assembly (Includes all items listed below)
1 1 06549601 Restrictor Valve body
2 1 03349101 End Cap, Restrictor Guide Rod
3 1 01951901 Restrictor Spool
4 1 03348901 Restructor Guide Rod
5 1 03349001 Spring Cap, Hex
6 1 84455400 Spring Die, Rect Wire, Yellow, Danley 9-1010-36
7 2 84687500 08 HP5ON-S Hollow Hex Plug M O-Ring
8 1 84685000 12 F5OX-S Straight Thread Connector MJIC X M O-Ring
9 1 84686100 12 F65OX-S Straight Thread M O-Ring X FJIC
- - 06832201 Restrictor Valve Seal Kit (Includes items 10-11)

10 2 84387000 908 O-Ring Buna 90
11 6 or 4 84387400 912 O-Ring Buna 90
12 1 84687700 - 12 HP5ON-S Hollow Hex Plug M O-Ring
13 1 84691950 - 12 V5OX-S Straight Thread Elbow MJIC X 45 ADJ O-Ring

Restrictor Valve Assembly

RH  06549901 LH  06549902

No Fittings 
06549903

Restrictor Valve Assembly
ID# Qty Part # DESCRIPTION
220 1 6549901 Restrictor Valve Assembly with Fittings

- - - Includes items 256 - 269
221 1 6549902 Restrictor Valve Assembly without Fittings

- - - Includes items 257 - 266
222 1 6549601 Restrictor Valve Body
223 1 3349001 Restrictor Rod End Cap Spring End
224 1 84455400 Spring Danly Yellow
225 1 3348901  Restrictor Rod
226 1 1951901  Restrictor Valve
227 1 3349101 Restrictor Rod End Cap Small End
228 1 84685000 6400-12-12 Straight Connector
229 1 84686100 6402-12-12 Swivel Straight Thread
230 2 84687500 6408-H-8 Hollow Hex Plug
231 2 84387000 908 O-Ring
232 6 84387400 912 O-Ring
233 1 84687700 6408-H-12 Hollow Hex Plug
234 1 84691950 6802-12-12 45° Straight Thread Elbow
235 1 84685000 6400-12-12 Straight Connector

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             32	 DOC06273  Rev H

One-Way Restrictor Valve Assembly

01 02 03 04

05 06

08

09 10 11 12

12

12

12

7

7
8

9 9

810

7

7

7

10

7

8

9

7

8

9

8

7

9

10

8

7

711

7

711

9

9

7

8

9

Use hydraulic oil or Vaseline to 
lubricate seals.  Do NOT use grease!

Do NOT use Teflon tape!



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             33	 DOC06273  Rev H

R
es

tr
ic

to
r V

al
ve

 A
ss

em
bl

y
ID

#
Q

ua
nt

iti
es

Pa
rt

 #
D

es
cr

ip
tio

n
-

01
02

03
04

05
06

08
09

10
11

12
03

34
87

xx
O

ne
-W

ay
 R

es
tr

ic
to

r V
al

ve
 A

ss
em

bl
y 

(In
cl

ud
es

 a
ll 

ite
m

s 
lis

te
d 

be
lo

w
)

1
1

1
1

1
1

1
1

1
1

1
1

03
34

88
01

R
es

tri
ct

or
 V

al
ve

 B
od

y 
KR

FI
I

2
1

1
1

1
1

1
1

1
1

1
01

95
19

01
C

ol
la

r R
es

tri
ct

or
 In

te
rn

al
 C

KV
 K

R
FI

I/W
FI

I 8
0&

90
M

M
 M

an
ifo

ld

3
1

1
1

1
1

1
1

1
1

1
03

34
89

01
R

es
tri

ct
or

 R
od

 fo
r O

ne
-W

ay
 R

es
tri

ct
or

 K
R

FI
I

4
1

1
1

1
1

1
1

1
1

1
84

45
54

00
Sp

rin
g 

9-
10

10
-3

6 
.6

25
 X

 2
.5

 Y
el

lo
w

 E
xt

ra
 H

ea
vy

 L
oa

d

5
1

1
1

1
1

1
1

1
1

1
03

34
90

01
Sp

rin
g 

En
d 

C
ap

 L
G

 fo
r O

ne
-W

ay
 R

es
tri

ct
or

 R
od

 K
R

FI
I

6
1

1
1

1
1

1
1

1
1

1
03

34
91

01
En

d 
C

ap
 R

es
tri

ct
or

 V
al

ve
 K

R
FI

I

7
2

3
1

1
1

2
2

1
84

68
50

00
12

 F
5O

X-
S 

St
ra

ig
ht

 T
hr

ea
d 

C
on

ne
ct

or
 M

JI
C

 X
 M

 O
-R

in
g 

(6
40

0-
12

-1
2)

8
1

1
1

1
1

1
1

84
68

61
00

12
 F

65
O

X-
S 

St
ra

ig
ht

 T
hr

ea
d 

M
 O

-R
in

g 
X 

FJ
IC

 (6
40

2-
12

-1
2-

O
)

9
1

1
1

1
1

2
1

84
68

77
00

12
 H

P5
O

N
-S

 H
ol

lo
w

 H
ex

 P
lu

g 
M

 O
-R

in
g 

H
ex

 S
oc

ke
t (

64
08

-H
12

-O
)

10
1

1
1

84
69

15
00

12
 C

5O
X-

S 
St

ra
ig

ht
 T

hr
ea

d 
El

bo
w

 M
JI

C
 X

 A
D

J 
O

-R
in

g 
(6

80
1-

12
-1

2)

11
1

1
84

69
29

90
12

 A
O

EX
6-

S 
Sw

iv
el

 E
lb

ow
 (6

80
9-

12
-1

2-
N

O
W

)

-
-

-
-

-
-

-
-

-
-

-
-

06
83

22
01

R
es

tr
ic

to
r V

al
ve

 S
ea

l K
it 

(In
cl

ud
es

 it
em

 1
2)

12
5

3
5

5
5

5
5

5
5

5
5

84
38

74
00

O
-R

in
g 

91
2 

Bu
na

 9
0



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             34	 DOC06273  Rev H

Adjustable Restrictor Valve Assembly

12

14
13

15
16

18

19

16

19

18
16

15

17

15

15
17

18

1617

14

1617 8

6

7

5

4

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

Oil flow from port 3 CYL to port C.V. or port S.V. is restricted. 
Oil flow from port S.V. to port C.V. or port 3 CYL is free flow. 
Oil flow from port C.V. to port S.V. or port 3 CYL is free flow.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             35	 DOC06273  Rev H

Adjustable Restrictor Valve Assembly
ID# Qty Qty Qty Qty Part # Description

- 01 02 03 09 036439xx Adjustable Restrictor Valve Assembly (Includes items below)
1 1 1 1 1 03348801 RESTRICTOR VALVE BODY
2 1 1 1 1 03348901 RESTRICTOR GUIDE ROD
3 1 1 1 1 03349101 END CAP, RESTRICTOR ROD GUIDE
4 1 1 1 1 03436901 RESTRICTOR SPOOL
5 1 1 1 1 84455400 DIE SPRING, RECT WIRE, YELLOW, DANLEY 9-1010-36
- - - - - 06995401 Adjustable Screw Assembly to Fit Restrictor Valve (Includes 6-15)
6 1 1 1 1 03434701 SPRING PLUNGER
7 1 1 1 1 03434801 SPRING CAP FOR  ADJUSTMENT SCREW
8 1 1 1 1 03437601 NUT COVER BK KRFII FOR RESTRICTOR VALVE
9 1 1 1 1 84680770 1/16 HHP-S PIPE PLUG SOCKET 1/16", 7/8" TAPER
10 1 1 1 1 86440500 HEX SOCKET SET SCREW, 3/8-16 X 2 1/4
11 1 1 1 1 86628100 JAM NUT HEX GR8 ZN 3/8-16
12 1 1 1 1 80900300 SAFETY WIRE BAR RD SS WIRE .064
13 1 1 1 1 84376200 111 O-RING BUNA 90
14 1 1 1 1 84389000 111 BACK-UP RING BUNA
15 5 5 5 5 84387400 912 O-RING BUNA 90
16 1 1 1 1 84687700 12 HP5ON-S HOLLOW HEX PLUG M O-RING
17 2 1 - - 84685000 12 F5OX-S STRAIGHT THREAD CONNECTOR MJIC X M O-Ring
18 - 1 1 1 84686100 12 F65OX-S STRAIGHT THREAD M O-RING X FJIC
19 - - 1 1 84691500 12 C5OX-S STRAIGHT THREAD ELBOW MJIC X ADJ

Restrictor Adjustment Instructions 
1.	 Remove the safety wire #12 that is through the holes in the spring cap #5 and the cover nut #8. 
2.	 Remove the cover nut #8. 
3.	 Loosen the jam nut #11. 
4.	 Remove the pipe plug #9. 
5.	 Install pressure gauges at inlet port 3 CYL and outlet port S.V or port C.V. 
6.	 Adjust the pressure drop when oil is flowing from port 3 CYL to port S.V. 
7.	 Turn the set screw in to increase the pressure drop (flow restriction), turn the set screw out to 

decrease the pressure drop (flow restriction). 
8.	 After adjusting lock the jam nut #11.
9.	 Re-install the pipe plug #9. 
10.	Re-install the cover nut #8. 
11.	Replace the safety wire #12.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             36	 DOC06273  Rev H

Switching Valve Assembly (Nov 2014 - Present) 

(Critical for Assembly)

(Critical for Assembly)

Torque M10 Bolts 
61 Nm [45 ft lbs]

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

4 ft [1.2 m]

Switching Valve Pressure 
Gauge 9856101

(sold separately)

(sold separately)

Longer bolts (#24) may 
be required for thicker 

Aluminum frames!

Modified right end cap 
to change canned 
wiper to snap in.

Additional 
configurations 

available.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             37	 DOC06273  Rev H

Switching Valve Assembly (Nov 2014 - Present)

ID# Qty Metric 
Part #

SAE 
Part #

Diesel SAE 
Part # Description

1 - 03888902 03888901 03888911 Switching Valve Assembly (Includes Items 2-27)
2 1 04504602 04504601 Body Switching Valve (not sold separately)
3 1 04504701 End Cap Right Switching Valve (not sold separately)
4 1 04504801 End Cap Left Switching Valve (not sold separately)
5 2 03718901 Poppet Switching Valve
6 2 03718801 Ring Poppet Switching Valve
7 1 01335502 01335501 Control Rod Switching Valve
-(1) - 03878001 - Seal Kit Switching Valve (Includes items 8-17)
8 3 84376200 84376201 O-Ring 111 (Buna 90, Viton)
9 1 84377000 84377201 O-Ring 117 (Buna 90, Viton)
10 2 84378200 84378210 O-Ring 126 (Buna 90, Viton)
11 2 84382200 84382210 O-Ring 216 (Buna 90, Viton)
12 2 84391600 84391610 O-Ring Backup 216 (Buna 90, Viton)
13 1 84386800 84386801 O-Ring 906 (Buna 90, Viton)
14 4 84387400 84387410 O-Ring 912 (Buna 90, Viton)
15 1 84387800 84387810 O-Ring 916 (Buna 90, Viton)
16 2 84352200 Seal Rod 5/8"
17 2 84426800 Wiper Snap In 5/8” Rod
18 2 84685000 6400-12-12 Straight
19 1 84687700 6408-12 M O-Ring Socket Plug

20 1
84691700 - 6801-16-12 Straight Threaded Elbow

- 84685300 6400-16-12 Straight Threaded

21 1
84691800 - 6801-16-16 Straight Threaded Elbow

- 84685400 6400-16-16 Straight Threaded

22 1 84687400 6408-6 M O-Ring Socket Plug
23 5 87009000 86441000 Bolt Hex M10 x 65mm  [GR5 3/8”x2 1/2”]
24 3 87009511 86442000 Bolt Hex M10 x 75mm  [GR5 3/8”x3”]
25 3 87076500 86555000 Washer Lock M10  [3/8”]
26 1 02552101 Cap Limit Switching Valve (Critical for Assembly)
27 1 86553500 Washer Large OD 3/8" (Critical for Assembly)

(1) The Switching Valve Seal Kit contains all necessary components to rebuild all Switching Valve models.

Switching Valve 
Replacement & 

Adjustment Video Link



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             38	 DOC06273  Rev H

Threaded Rod Assembly

RFII Style

V-Floor Style

(Critical for Assembly)

(Critical for Assembly)

(Critical for Assembly)



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             39	 DOC06273  Rev H

Threaded Rod Assembly - RFII Style

ID# Qty Metric SAE Description
30 - 03869702 03869701 Rod Threaded Assembly RFII (Includes Items 31-35)
31 1 10488401 10488301 Actuator Rod Threaded (M10-1.5 x 406mm , 3/8”-16x16”)
32 1 83217500 Switching Valve Grommet
33 2 86553500 Washer Large OD 3/8"
34 3 87101500 86628500 Nut Hex (M10 x 1.5,  3/8”)
35 1 87076500 86555000 Washer Lock (M10, 3/8”)

Threaded Rod Assembly - V-Floor Style
ID# Qty Metric SAE Description
30-b - 07332602 07332601 Rod Threaded Assembly V-Floor (Includes Items 32-36)
32 2 83217500 Switching Valve Grommet
33 5 86553500 Washer Large OD 3/8"
34 5 87101500 86628500 Nut Hex (M10 x 1.5,  3/8”)
35 1 87076500 86555000 Washer Lock (M10, 3/8”)
36 1 87151000 86603600 Actuator Rod Threaded (M10-1.5 x 200mm , 3/8”-16x72”)



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             40	 DOC06273  Rev H

Switching Valve Assembly (Apr 2013 - Nov 2014)

2

3

4
5

5

6

7

8

8

9
10

10

11

11
12

12

13

14

14

15
16

16

17

17

18

19

20

21
22

23

23

24
25

26

27

Obsolete Design - 

Some Parts No Longer Available

Added -6 port to 
right end cap



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             41	 DOC06273  Rev H

Switching Valve Assembly (Apr 2013 - Nov 2014)

ID# Qty Metric 
Part #

SAE 
Part #

Diesel 
SAE 

Part #
Description

- - 03888902 03888901 03888911 Switching Valve Assembly (Includes Items 2-27)
2 1 04504702 04504601 Body Switching Valve (not sold separately)
3 1 04504701 End Cap Right Switching Valve (not sold separately)
4 1 04504801 End Cap Left Switching Valve (not sold separately)
5 2 03718901 Poppet Switching Valve
6 2 03718801 Ring Poppet Switching Valve
7 1 01335502 01335501 Control Rod Switching Valve
-(1) 1 03878001 - Seal Kit Switching Valve (Includes items 8-17)
8 3 84376200 84376201 O-Ring 111 (Buna 90, Viton)
9 1 84377000 84377201 O-Ring 117 (Buna 90, Viton)
10 2 84378200 84378210 O-Ring 126 (Buna 90, Viton)
11 2 84382200 84382210 O-Ring 216 (Buna 90, Viton)
12 2 84391600 84391610 O-Ring Backup 216 (Buna 90, Viton)
13 1 84386800 84386801 O-Ring 906 (Buna 90, Viton)
14 4 84387400 84387410 O-Ring 912 (Buna 90, Viton)
15 1 84387800 84387810 O-Ring 916 (Buna 90, Viton)
16 2 84352200 Seal Rod 5/8"
17 2 84427200 Wiper Canned 5/8” Rod
18 2 84685000 6400-12-12 Straight
19 1 84687700 6408-12 M O-Ring Socket Plug

20 1
84691700 - 6801-16-12 Straight Threaded Elbow

- 84685300 6400-16-12 Straight Threaded

21 1
84691800 - 6801-16-16 Straight Threaded Elbow

- 84685400 6400-16-16 Straight Threaded
22 1 84687400 6408-6 M O-Ring Socket Plug
23 5 87009000 86441000 Bolt Hex M10 x 65mm  [GR5 3/8”x2 1/2”]
24 3 87009511 86442000 Bolt Hex M10 x 75mm  [GR5 3/8”x3”]
25 3 87076500 86555000 Washer Lock M10  [3/8”]
26 1 02552101 Cap Limit Switching Valve (Critical for Assembly)
27 1 86553500 Washer Large OD 3/8" (Critical for Assembly)

(1) The Switching Valve Seal Kit contains all necessary components to rebuild all Switching Valve models.

Note:  All new switching valve 
assemblies are interchangeable with 
past assemblies.  Internal parts are 

not necessarily interchangeable.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             42	 DOC06273  Rev H

Switching Valve Assembly (Aug 2008 - Apr 2013)

2

3

4
5

5

6

7

8

8

9
10

10

11

11
12

12

14

14

15
16

16

17

17

18

19

20

21
23

23

24
25

26

27

Obsolete Design - 

Some Parts No Longer Available

Removed filter, 
seat & spring.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             43	 DOC06273  Rev H

Switching Valve Assembly (Aug 2008 - Apr 2013)

ID# Qty Metric 
Part #

SAE 
Part #

Diesel 
SAE 

Part #
Description

- - 03888902 03888901 03888911 Switching Valve Assembly (Includes Items 2-27)
2 1 04504702 04504601 Body Switching Valve (not sold separately)
3 1 04504701 End Cap Right Switching Valve (not sold separately)
4 1 04504801 End Cap Left Switching Valve (not sold separately)
5 2 03718901 Poppet Switching Valve
6 2 03718801 Ring Poppet Switching Valve
7 1 01335502 01335501 Control Rod Switching Valve
-(1) 1 03878001 - Seal Kit Switching Valve (Includes items 8-17)
8 3 84376200 84376201 O-Ring 111 (Buna 90, Viton)
9 1 84377000 84377201 O-Ring 117 (Buna 90, Viton)
10 2 84378200 84378210 O-Ring 126 (Buna 90, Viton)
11 2 84382200 84382210 O-Ring 216 (Buna 90, Viton)
12 2 84391600 84391610 O-Ring Backup 216 (Buna 90, Viton)
14 4 84387400 84387410 O-Ring 912 (Buna 90, Viton)
15 1 84387800 84387810 O-Ring 916 (Buna 90, Viton)
16 2 84352200 Seal Rod 5/8"
17 2 84427200 Wiper Canned 5/8” Rod
18 2 84685000 6400-12-12 Straight
19 1 84687700 6408-12 M O-Ring Socket Plug

20 1
84691700 - 6801-16-12 Straight Threaded Elbow

- 84685300 6400-16-12 Straight Threaded

21 1
84691800 - 6801-16-16 Straight Threaded Elbow

- 84685400 6400-16-16 Straight Threaded
23 5 87009000 86441000 Bolt Hex M10 x 65mm  [GR5 3/8”x2 1/2”]
24 3 87009750 86442000 Bolt Hex M10 x 75mm  [GR5 3/8”x3”]
25 3 87076500 86555000 Washer Lock M10  [3/8”]
26 1 02552101 Cap Limit Switching Valve (Critical for Assembly)
27 1 86553500 Washer Large OD 3/8" (Critical for Assembly)

(1) The Switching Valve Seal Kit contains all necessary components to rebuild all Switching Valve models.

Note:  All new switching valve 
assemblies are interchangeable with 
past assemblies.  Internal parts are 

not necessarily interchangeable.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             44	 DOC06273  Rev H

Control Valve (Load/Unload) Assembly - Manual & Handle Assembly
(Sold Separately)

(Critical for Assembly)

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

25527

Obsolete 
Dec 1993 - 
Dec 2011

8

Control Valve 
Replacement 

Video Link



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             45	 DOC06273  Rev H

Control Valve (Load/Unload) Assembly - Manual
ID# Qty Part # Description

1 - 02552702 Control Valve Load/Unload Assembly (Includes items 2-8)

2 1 01049501 Body Control Valve (not sold separately)

3 1 03423202 Spool Control Valve Metric - RED (not sold separately)

- - 03877901 Seal Kit Control Valve Load/Unload (Includes items 4-6)

4 2 84381800 O-Ring 214 B-70

5 2 84427000 Wiper 1" Rod

6 4 84387200 O-Ring 910 BUNA 90

7 4 84684900 6400-12-10 Straight

8 1 84801000 Snap Ring (2 Pcs) OBSOLETE

Handle Assembly
ID# Qty Part # Description
10 - 11310302 Handle Assembly Control Valve Load/Unload (Includes Items 11-14)

11 1 06998701 Spool End Stop (Critical for Assembly)

12 1 11229430 Control Valve Handle Assembly (See Handle Section for more options)

13 1 87101500 Nut Hex M10

14 1 87076500 Washer Lock 10mm



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             46	 DOC06273  Rev H

Control Valve (Load/Unload) Assembly - Electric/Manual (Jan 2022 - Present)

Use hydraulic oil or Vaseline to lubricate 
seals.  Do NOT use grease!

Do NOT use Teflon tape!

(Sold Separately)

Electric

Manual

HYDRAULIC SCHEMATIC
Single Solenoid, P/N 0324461x

S1 De-Energized = Unload.
S1 Energized = Load.

Moved & redesigned 
shuttle valve #8, 

Redesigned piston #2

Additional 
configurations 

available.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             47	 DOC06273  Rev H

Control Valve (Load/Unload) Assembly - Electric/Manual (Jan 2022 - Present)

ID# Qty Electric 
Part #

Manual 
Part # Description

-(1) - 03244610 03244630 Control Valve (Load/Unload) Assembly (Includes items 1-24)

1 1 03134702 CONTROL VALVE 6 PORT TWO-WAY (Black) (not sold separately)

2 4 03123601 PISTON, CHECK VALVE ACTUATOR

3 4 03138401 PILOT OPERATED CHECK VALVE

4 4 84453400 SPRING CHECK VALVE EXTERNAL LARGE #B-18273

5 2 84450800 SPRING, .328" OD X 1.0" LG, .027 WIRE, 10.5 COILS

6 1 84800500 5/16" CHROME BALL

7 2 11287801 POPPET 6-PORT CTV 032446 TO TANK

8 1 11308201 SHUTTLE VALVE SEAT 6 PORT #32446

9 2 84687300 04 HP5ON-S HOLLOW HEX PLUG M O-RING HEX SOCKET

10 2 84687400 06 HP5ON-S HOLLOW HEX PLUG M O-RING HEX SOCKET

11 4 84687900 16 HP5ON-S HOLLOW HEX PLUG M O-RING HEX SOCKET

12 4 10014101 -12 END CAP MODIFIED was 3860201

13 6 84685000 12 F5OX-S STRAIGHT THREAD CONNECTOR MJIC X M O-RING

14 1 85108800 - Solenoid Valve SV-10-40M-0-N-0 HF

14 1 - 85105200 Cartridge Valve MRV4-10-K-O VIC

- - 85108798 Seal Kit for Cartridge Valves

- - 04661701 Seal Kit Control Valve Electric (Includes items 17-24)

15 1 84375200 011 O-RING BUNA 90

16 1 84388406 011 BACK-UP BUNA 90

17 4 84381200 213 O-RING BUNA 90

18 4 84391200 8-213 BACK-UP BUNA 90

19 2 84386600 904 O-RING BUNA 90

20 3 84386800 906 O-RING BUNA 90

21 1 84387200 910 O-RING BUNA 90

22 10 84387400 912 O-RING BUNA 90

23 4 84387800 916 O-RING BUNA 90

24 4 84405415 WEAR RING BRONZE PTFE 1/4 X 1/16

25 1 varies - Coil (Sold Separately) Contact KEITH for Information
 (1) Part number and descriptions vary based on drive configuration and application. 

Control Valve (Load/Unload) Assembly - Electric
ID# Qty Part # DESCRIPTION
250 1 3244601 Electric Load/Unload Control Valve Assembly (Includes items 251-269)
251 1 3134701 Electric ControlValve Body
252 4 3138401 Pilot Operated Check Valve
253 4 84453400 Ext Check Valve Spring Large
254 10 84387400 912 O-Ring
255 4 3860201 -12 Pilot Operated Spring End Cap
256 4 84391200 8-213 O-Ring
257 4 84381200 213 O-Ring
258 4 3123601 Plunger Pilot Operated Check Valve
259 4 84387800 916 O-Ring
260 4 84687900 6409-16 MSAE O-Ring Socket Plug
261 1 85104800 Shuttle Valve LS04-B-30-0-N
262 3 84386600 904 O-Ring
263 3 84687400 6409-04 MSAE O-Ring Socket Plug
264 2 84800500 5/16” Chrome Steel Ball
265 2 84450800 I-9 Spring
266 2 84386800 906 O-Ring
267 2 84687400 6409-06 MSAE O-Ring Socket Plug
268 1 85108600 SV-10-40M-12DG Solenoid Valve
269 1 85600650 Coil 115 Dac Din 6366115
270 4 84685000 6400-12-12 MSAE-MJIC Straight Connector
271 2 84691975 6802-12-12 MSAE-MJIC 45° Elbow



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             48	 DOC06273  Rev H

Control Valve (Load/Unload) Assembly - Electric/Manual (Mar 2000 - Jan 2022)

1

2

3

4

57

8
9

9

10

10

11

12

13

13

13

14
14

17
18

19

19

20

20

21

21

22

22

22

22

23
25

Use hydraulic oil or Vaseline to lubricate 
seals.  Do NOT use grease!

Do NOT use Teflon tape!

(Sold Separately)

Electric

Manual

Obsolete Design



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             49	 DOC06273  Rev H

Control Valve (Load/Unload) Assembly - Electric/Manual (Mar 2000 - Jan 2022)

ID# Qty Electric 
Part #

Manual 
Part # Description

-(1) - 03244610 03244630 Control Valve (Load/Unload) Assembly (Includes items 1-23)

1 1 03134701 Electric Control Valve Body

2 4 03123601 Plunger Pilot Operated Check Valve

3 4 03138401 Pilot Operated Check Valve

4 4 84453400 Ext Check Valve Spring Large

5 2 84450800 I-9 Spring

7 2 11287801 Poppet 6-Port CTV 032446 To Tank (Replaces 84800500 5/16” Chrome 
Ball)

8 1 85104800 Shuttle Valve LS04-B-30-0-N

9 3 84687300 6409-04 MSAE O-Ring Socket Plug

10 2 84687400 6409-06 MSAE O-Ring Socket Plug

11 4 84687900 6409-16 MSAE O-Ring Socket Plug

12 4 10014101 -12 Pilot Operated Spring End Cap (Replaces 03860201 Spring Cap)

13 6 84685000 6400-12-12 MSAE-MJIC Straight Connector

14 1 85108800 - Solenoid Valve SV-10-40M-0-N-0 HF

14 1 - 85105200 Cartridge Valve MRV4-10-K-O VIC

- - 85108798 Seal Kit for Cartridge Valves

- - 04661701 Seal Kit Control Valve Electric (Includes items 17-23)

17 4 84381200 O-Ring 213 Buna 90

18 4 84391200 O-Ring Back-Up 8-213 Buna 90

19 3 84386600 O-Ring 904 Buna 90

20 2 84386800 O-Ring 906 Buna 90

21 1 84387200 O-Ring 910 Buna 90

22 10 84387400 O-Ring 912 Buna 90

23 4 84387800 O-Ring 916 Buna 90

25 1 varies - Coil (Sold Separately) Contact KEITH for Information
 (1) Part number and descriptions vary based on drive configuration and application. 

Control Valve (Load/Unload) Assembly - Electric
ID# Qty Part # DESCRIPTION
250 1 3244601 Electric Load/Unload Control Valve Assembly (Includes items 251-269)
251 1 3134701 Electric ControlValve Body
252 4 3138401 Pilot Operated Check Valve
253 4 84453400 Ext Check Valve Spring Large
254 10 84387400 912 O-Ring
255 4 3860201 -12 Pilot Operated Spring End Cap
256 4 84391200 8-213 O-Ring
257 4 84381200 213 O-Ring
258 4 3123601 Plunger Pilot Operated Check Valve
259 4 84387800 916 O-Ring
260 4 84687900 6409-16 MSAE O-Ring Socket Plug
261 1 85104800 Shuttle Valve LS04-B-30-0-N
262 3 84386600 904 O-Ring
263 3 84687400 6409-04 MSAE O-Ring Socket Plug
264 2 84800500 5/16” Chrome Steel Ball
265 2 84450800 I-9 Spring
266 2 84386800 906 O-Ring
267 2 84687400 6409-06 MSAE O-Ring Socket Plug
268 1 85108600 SV-10-40M-12DG Solenoid Valve
269 1 85600650 Coil 115 Dac Din 6366115
270 4 84685000 6400-12-12 MSAE-MJIC Straight Connector
271 2 84691975 6802-12-12 MSAE-MJIC 45° Elbow

Obsolete Design

HYDRAULIC SCHEMATIC
Single Solenoid, P/N 0324461x

S1 De-Energized = Unload.
S1 Energized = Load.

Note:  All new control valve 
assemblies are interchangeable with 
past assemblies.  Internal parts are 

not necessarily interchangeable.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             50	 DOC06273  Rev H

Pilot Operated Control Valve (Load/Unload) Assembly - Electric/Manual

Electric

Manual

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             51	 DOC06273  Rev H

Pilot Operated Control Valve (Load/Unload) Assembly - Electric/Manual
ID# Qty Electric 

Part #
Manual
Part # Description

-(1) - 09803901 - Electric Control Valve Assembly Pilot Operated (Includes items 1-25)
-(1) - - 09803902 Manual Control Valve Assembly Pilot Operated (Includes items 1-25)
1 1 85108800 - Cartridge Valve, Hydraforce, 4-WAY, 2 Position, SV10-40M-0-N-0

1 1 - 85105200 Rotary Valve, Cartridge, 4-WAY, 2 Position, MRV4-10

2 2 87004410 BOLT SOCKET HEAD 6MMX50MM

3 1 87010000 BOLT HEX GR10.9 10MMx80MM

4 1 87011560 BOLT HEX GR10.9 10MMx120MM

5 1 87102000 NUT HEX NYLOCK 10mm

6 1 09804301 CONTROL VALVE ACTUATOR ASSY
7 1 09804401 ACTUATOR BODY CONTROL VALVE

8 2 11287801 POPPET 6-PORT CTV 032446 TO TANK

9 1 11308201 SHUTTLE VALVE SEAT 6 PORT #32446

10 2 84450800 SPRING, .328" OD X 1.0" LG, .027 WIRE, 10.5 COILS

11 1 84800500 5/16" CHROME BALL

12 2 84687300 04 HP5ON-S HOLLOW HEX PLUG M O-RING HEX SOCKET

13 1 84375200 011 O-RING BUNA 90

14 5 84376200 111 O-RING BUNA 90

14 2 84376200 111 O-RING BUNA 90

15 2 84386600 904 O-RING BUNA 90

16 1 84386800 906 O-RING BUNA 90

17 1 84388406 011 BACK-UP BUNA 90

18 1 09804501 BODY ASSEMBLY, ELECTRIC CONTROL VALVE
19 1 09804001 ELECTRIC CONTROL VALVE BODY

20 2 09804101 END CAP, PILOT OPERATED CONTROL VALVE

21 1 09804201 SPOOL, CONTROL VALVE

22 4 84684900 12-10 F5OX-S Straight Thread Connector MJIC X M O-RING

23 8 87006090 BOLT HEX GR8.8 8MMx50MM

24 2 84378200 126 O-RING BUNA 90

25 4 84387200 910 O-RING BUNA 90

26 - 11528101 Seal Kit (Includes items 13-17, 24-26 & Seal Kit for Cartridge Valve #1)
(1) Part number and descriptions vary based on drive configuration and application.



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             52	 DOC06273  Rev H

Ball Valve (On/Off) Assembly JIC - Manual

(Critical for Assembly)

84802604Open - Off Position

Closed - On Position

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

NPT
JIC

JICO-Ring Boss

Use pipe dope on 
NPT threads.

12 13(sold separately)



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             53	 DOC06273  Rev H

Ball Valve (On/Off) Assembly JIC - Manual

ID# Qty
O-Ring Boss

JIC
Part #

NPT
JIC

Part #
Description

- -
84802604 - Ball Valve Assembly 1” w/ O-Ring Boss Port (Includes items 2-11)

- 84802600 Ball Valve Assembly 1” w/ NPT Port (Includes items 2-11) Obsolete

1 1
84802620 - Ball Valve 1" O-Ring Boss Port (Includes items 2-9)

- 84802800 Ball Valve 1" BKH 1NPT-1123 Port (Includes items 2-9)

2 1
84802605 - Ball Valve Body 1" O-Ring Boss Port

- 84802859 Ball Valve Body AE2N1-11DB NPT Port
3 1 84802910 Spud Stop LW56 (Critical for Assembly)
4 1 84802900 Ball Valve Handle Assembly (Includes items 4-6)
5 1 87003100 Bolt Socket Head GR8 6mmx1mmx30mm 
6 1 87100510 Nut Hex 6mmx1mm 
- - 87075503 Handle to BV Bolt Kit (Includes items 7-9)
7 1 87075400 Washer Flat 6 mm 
8 1 87075501 Star Washer External Tooth M6
9 1 87002460 Bolt Hex GR8 6mmx1mmx12mm 

10 2
84692110 - 16 S5OX-S Straight Thread Tee MJIC X MJIC X ADJ O-Ring (6803-

16-16-16)
- 84677880 16 STX-S Male Branch Tee MJIC X MJIC X MPIPE

11 2 84387800 - 916 O-RING BUNA 90

12 1 11467301 PLATE ID RED PRESSURE (sold separately)
13 1 11467302 PLATE ID BLUE TANK (sold separately)



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             54	 DOC06273  Rev H

Ball Valve (On/Off) Assembly - Manual / Electric

37

Torque M10 Bolts 
61 Nm [45 ft lbs]

Use hydraulic oil or Vaseline to lubricate seals.  
Do NOT use grease!

Do NOT use Teflon tape!

(Critical for 
Assembly)

Need to include 

previous versions



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             55	 DOC06273  Rev H

Ball Valve (On/Off) Assembly - Manual / Electric
ID# Qty Part # Description

- - 04718802 Pilot Operated Electric Manual On / Off Valve Assembly (Includes all items below)
11 1 04795702 COVER PLATE PO EBV ECKV PLATE PO BV
13 1 04436602 BODY PO ON/OFF BV KRFII WH KFD MET
14 1 04437902 BODY NON-VALVE PO ON/OFF KRFII WH MET MAN/ELE BV
15 1 04337101 BALL VALVE BALL KFD KRFII MAN/ELECT EUROPE & STAS
16 1 04438101 SHAFT SPUD KRFII KFD WH PO ELEC ON/OFF BALL VALVE
17 1 04438401 POPPET BALL VALVE PO ON/OFF
18 1 84453400 SPRING B-18273 EXT CKV LARGE
19 1 84686900 12 P5ON-S HEX HEAD PLUG M O-RING HEX CAP (6408-O-12)
20 1 04657801 HANDLE BALL VALVE BENT USED WITH MODULAR BALL VALVE
20 1 87004120 BOLT SOCKET HEAD 6MMX30MM ZN
20 1 87100510 NUT HEX 6MM-1.0  ZINC
21 1 84802910 SPUD STOP LW56 / BALL VALVE (Critical to Assembly)
22 1 86651500 PIN DOWEL 5/16X1/2
23 1 87075410 WASHER FENDER FLAT 6MM ZN DIN 9021
24 1 87075501 WASHER LOCK M6 EXTERNAL TOOTH
25 1 87002450 BOLT HEX GR8.8 6MMX10MM
26 2 87008480 BOLT HEX 10.9 10MMX25MM  HCS
27 4 87008530 BOLT HEX GR10.9 10MM-1.5 X 50MM ZINC
28 1 87010500 BOLT HEX 10.9 10MMX90MM
29 3 87011000 BOLT HEX 10.9 10MM X 100MM 17MM HEAD
31 5 87076500 WASHER LOCK 10MM ZN
32 2 84671400 16 F40MX-S STRAIGHT BSPP MJIC X BSPP (7002-16-16)
33 2 84685400 16 F5OX-S STRAIGHT THREAD CONNECTOR MJIC X M O-RING (6400-16-16)
34 1 84904000 PRESSURE TEST COUPLER SMK20-G1/4-VC
35 2 84687400 06 HP5ON-S HOLLOW HEX PLUG M O-RING HEX SOCKET (6408-H06-O)
36 1 85108800 VALVE CART. SV10-40M-0-N-00 HF
36 1 85108802 NUT COIL HF SV10-40M HF # 7004590
37 1 85600250 COIL 24VDC 4303724 HF SV1 DEUT DEUTSCH CONNECTOR
38 1 11467301 PLATE ID KRFII-KFD 1" BV PRESS RED
39 1 11467302 PLATE ID KRFII-KFD 1" BV TANK BLUE
- - 06932301 Seal Kit On/Off Ball Valve (Includes items 40 - 56)
- - 85108798 Seal Kit for Cartridge Valves

40 2 04337301 BUSHING SEAL BALL VALVE ELEC ON/OFF
41 1 04337601 SPUD WEAR WASHER MAN/ELE BV
43 2 84376300 112 O-RING BUNA 90
45 1 84379600 208 O-RING BUNA 90
46 2 84382200 216 O-RING BUNA 90
47 2 84382600 217 O-RING BUNA 90
49 1 84383800 225 O-RING BUNA 90
50 2 84384000 228 O-RING BUNA 90
51 3 84386800 906 O-RING BUNA 90
52 1 84387200 910 O-RING BUNA 90
53 1 84387400 912 O-RING BUNA 90
54 2 84387800 916 O-RING BUNA 90 N1490-90
56 1 84390100 208 O-RING BACKUP BUNA 90



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             56	 DOC06273  Rev H

Tube Clamps

LW

Group 3
L = 48 mm
W = 31 mm 
C = 33 mm

D = Tube Diameter



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             57	 DOC06273  Rev H

Tu
be

 C
la

m
ps

ID
#

Q
ty

Pa
rt

 #
Pa

rt
 #

Pa
rt

 #
Pa

rt
 #

Pa
rt

 #
Pa

rt
 #

D
es

cr
ip

tio
n

-
-

04
63

11
01

-
-

-
-

-
Tu

be
 C

la
m

p 
A

ss
em

bl
y 

1”
 T

ub
e 

G
ro

up
 3

 3
10

0-
PP

-
-

-
04

63
11

02
-

-
-

-
Tu

be
 C

la
m

p 
A

ss
em

bl
y 

3/
4”

 T
ub

e 
G

ro
up

 3
 3

07
5-

PP

-
-

-
-

04
63

11
03

-
-

-
Tu

be
 C

la
m

p 
A

ss
em

bl
y 

3/
8”

 T
ub

e 
G

ro
up

 3
 3

03
8-

PP

-
-

-
-

-
04

63
11

04
-

-
Tu

be
 C

la
m

p 
A

ss
em

bl
y 

1/
2”

 T
ub

e 
G

ro
up

 3
 3

08
40

-P
P

-
-

-
-

-
-

04
63

11
05

-
Tu

be
 C

la
m

p 
A

ss
em

bl
y 

7/
8”

 T
ub

e 
G

ro
up

 3
 3

08
7-

PP

1
1 

pa
ir

84
75

03
00

-
-

-
-

-
C

la
m

p 
1”

 T
ub

e 
G

ro
up

 3
 3

10
0-

PP

1
1 

pa
ir

-
84

75
02

00
-

-
-

-
C

la
m

p 
3/

4”
 T

ub
e 

G
ro

up
 3

 3
07

5-
PP

1
1 

pa
ir

-
84

75
01

00
-

-
-

C
la

m
p 

3/
8”

 T
ub

e 
G

ro
up

 3
 3

03
8-

PP

1
1 

pa
ir

-
84

75
00

60
-

-
C

la
m

p 
1/

2”
 T

ub
e 

G
ro

up
 3

 3
08

40
-P

P

1
1 

pa
ir

-
84

75
02

30
-

C
la

m
p 

7/
8”

 T
ub

e 
G

ro
up

 3
 3

08
7-

PP

2
1-

2
84

75
12

00
84

75
12

00
84

75
12

00
84

75
12

00
84

75
12

00
-

C
ov

er
 P

la
te

 C
O

P-
03

3
1

-
-

84
74

89
90

84
74

89
90

84
74

89
90

-
Bo

lt 
Pl

at
e 

- W
el

d 
O

n 
ST

W
-0

3 
1/

4”

3
1

-
-

-
-

-
84

74
89

91
Bo

lt 
Pl

at
e 

- W
el

d 
O

n 
ST

W
-0

3 
1/

4”
 U

np
la

te
d

3
1

-
-

-
-

-
84

74
89

92
Bo

lt 
Pl

at
e 

- W
el

d 
O

n 
ST

W
-0

3 
1/

4”
 S

S

3
1

-
-

-
-

-
84

74
89

95
Bo

lt 
Pl

at
e 

- W
el

d 
O

n 
ST

W
-0

3 
M

6

4
2

-
86

41
65

00
-

-
-

-
H

ex
 B

ol
t 1

/4
” x

 1
-1

/2

4
2

86
41

95
00

-
86

41
95

00
86

41
95

00
86

41
95

00
-

H
ex

 B
ol

t 1
/4

” x
 2

-1
/4

”

4
2

-
-

-
-

-
87

00
45

10
H

ex
 B

ol
t 6

m
m

 x
 1

 x
 5

5m
m

4
2

-
-

-
-

-
87

00
46

00
H

ex
 B

ol
t 6

m
m

 x
 1

 x
 8

5m
m

4
2

-
-

-
-

-
87

00
45

70
H

ex
 B

ol
t 6

m
m

 x
 1

 x
 7

0m
m

5
2

86
62

60
00

86
62

60
00

86
62

60
00

86
62

60
00

86
62

60
00

-
H

ex
 N

ut
 - 

N
yl

oc
k 

1/
4”

-2
0

5
2

-
-

-
-

-
87

10
50

00
H

ex
 N

ut
 - 

N
yl

oc
k 

M
6x

1



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             58	 DOC06273  Rev H

Handle Assemblies & Support Guide Assemblies



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             59	 DOC06273  Rev H

Handle Assemblies
ID# Qty Part # Description

1 - 11262401 Telescoping DX11 Ball Valve Handle Assembly (Includes items 15-19)
2 - 11262501 Telescoping DX15 Ball Valve Handle Assembly (Includes items 15-19)
3 - 11262601 Telescoping DX-TB Ball Valve Handle Assembly (Includes items 15-19)
4 - 11262701 Telescoping DX-OSP Ball Valve Handle Assembly (Includes items 15-19)
5 - 11262801 Telescoping DX Control Valve Handle Assy SAE (Includes items 15-17, 20-21)
6 - 11262901 Telescoping DX Control Valve Handle Assy Metric (Includes items 15-17, 20-21)
7 - 11229429 Control Valve Handle Assembly DX-SAE 5" (Includes items 15, 20-21)
8 - 11229430 Control Valve Handle Assembly DX-MET 5" (Includes items 15, 20-21)

9 - 11263001 Telescoping 23-39" Rotary DX Control Valve Handle Assembly Metric (Includes 
items 16-17)

10 - 11263101 Telescoping 33-59" Rotary DX Control Valve Handle Assembly Metric (Includes 
items 16-17)

15 1 85711565 ROUND END CAP - RED -  .875" ID X 1.5" LONG FOR HANDLES
16 1 87005950 BOLT HEX 8.8 8-1.25MM X 35MM  ZN
17 2 87101000 NUT HEX NYLOCK 8MM-1.25
18 3 86552500 WASHER FLAT 5/16" ZINC
19 1 87006200 BOLT HEX 8.8 8-1.25MM X 60MM ZN

20
1 86555000 WASHER LOCK 3/8”
1 87076500 WASHER LOCK 10MM

21
1 86628500 NUT HEX GR8 ZN 3/8-16
1 87101500 NUT HEX 10MM

Support Guide Assemblies
ID# Qty Part # Description
22 - 06627102 DX11 Handle Mount Support Assembly (Included items 23 & 26-30)
23 1 06625401 DX11 Angle Mount Plate 5-1/4”
24 - 06747801 DX15 Handle Mount Support Assembly (Included items 25-30)
25 1 06698501 DX15 Angle Mount Plate 9-1/4”
26 1 03690401 Handle Mount Plate
27 1 83218400 Grommet 1 X .25 X 1.375 2572
28 2 87008510 BOLT HEX 10.9 10MM X 35MM
29 4 87076000 WASHER FLAT 10MM
30 2 87102000 NUT HEX NYLOCK 10MM



PARTS CATALOG	PARTS CATALOG	 RUNNING FLOOR II® DXE

							             60	 DOC06273  Rev H

Front Shield Assembly

Front Shield Assembly

ID# Qty 36”
Part #

30”
Part # Description

- - 035395xx* 035396xx* Front Shield Assembly x Length (Includes all items below)

1 1
035397xx - Formed Sheet, 36” x Length, 16 Gauge Galvanized

- 035398xx Formed Sheet, 30” x Length, 14 Gauge Galvanized
2 varies 03539901 03540001 Stiffener Angle 1-1/2" x 1-1/2"x 1/8”
3 1 03540110 UHMW Bearing Strip 102” 1/4 X 2-7/8 No Holes
4 varies 86528000 Pop Rivet .188”x.250”-.375” Grip, AL AB6-6

5 2/stiffener
86437000 - Bolt Hex GR8 ZN 3/8”-16 X 3/4”

- 86437500 Bolt Hex GR8 ZN 3/8-16x1
6 2/stiffener 86554000 Washer Flat 3/8
7 2/stiffener 86555000 Washer Lock 3/8
8 2/stiffener 86628500 Nut Hex GR8 ZN 3/8-16

* Part numbers and descriptions vary based on trailer width and application.
(Final Page)


	Contact Information - KEITH Manufacturing Co.
	Service Information
	Safety Decals
	Drive Frame Styles
	Drive Frame & Related Components
	Drive Leveling / Installation Reference
	Cross-Drive Support Assemblies
	Cross-Drive Shoe Variations
	Cross-Drive Assembly
	Cross-Drive Assembly (V-Floor)
	Hydraulic Tubes & Fittings
	DXE Left or Right Side Controls - Manual Control Valve 
	DXE Left or Right Side Controls - Manual Control Valve with Restrictor Valves
	DXE - Electric Control Valve
	DXE - Electric Control Valve with Restrictor Valves
	DXE Left or Right Side Controls & Electric Controls Table
	DXE V9 - Electric Controls
	DXE V9 - Electric Controls Table
	Hydraulic Fittings Chart

	Cylinder Assembly - ORFS (Post Jan. 2020)
	Cylinder Assembly - JIC (Pre Jan. 2020)
	Check Valve Assembly
	Adapter Block Assembly
	Restrictor Valve Assembly
	One-Way Restrictor Valve Assembly
	Adjustable Restrictor Valve Assembly
	Switching Valve Assembly (Nov 2014 - Present) 
	Threaded Rod Assembly
	Switching Valve Assembly (Apr 2013 - Nov 2014)
	Switching Valve Assembly (Aug 2008 - Apr 2013)
	Control Valve (Load/Unload) Assembly - Manual & Handle Assembly
	Control Valve (Load/Unload) Assembly - Electric/Manual (Jan 2022 - Present)
	Control Valve (Load/Unload) Assembly - Electric/Manual (Mar 2000 - Jan 2022)
	Pilot Operated Control Valve (Load/Unload) Assembly - Electric/Manual
	Ball Valve (On/Off) Assembly JIC - Manual
	Ball Valve (On/Off) Assembly - Manual / Electric
	Tube Clamps
	Handle Assemblies & Support Guide Assemblies
	Front Shield Assembly

